

Intravenous immune globulin in primary immunodeficiency

M. HAENEY *Hope Hospital, University of Manchester School of Medicine, Salford, Manchester, UK*

SUMMARY

The development of safe and effective intravenous preparations of immune globulin (IVIG) represents a major advance in the treatment of patients with severe antibody deficiencies. Such therapy is expensive, few trials have been performed to compare one type of IVIG preparation with another under equivalent conditions, and published studies have been of relatively short duration. The overall consensus is that high-dose IVIG (at least 400/mg/kg/month) is superior to lower doses and most clinicians aim to maintain trough IgG levels above an arbitrary level of 5 g/l. Adverse reactions, usually mild, are common in antibody-deficient patients during the first few infusions, but severe, anaphylactoid reactions are extremely rare other than in patients with antibodies to IgA. IVIG is not associated with transmission of human immunodeficiency virus or hepatitis B, but there remains a small but definite risk of transmission of non-A, non-B hepatitis, including hepatitis C. Self-infusion of IVIG in the patient's home is a realistic alternative to hospitalization. In the UK, guidelines for home therapy have been approved by professional medical bodies and by the Department of Health. Home therapy has proven to be both safe and cost-effective.

Keywords antibody deficiency IVIG immunoglobulin replacement home therapy

INTRODUCTION

The lives of patients with antibody deficiency have been improved dramatically by the availability and efficacy of immune globulin replacement therapy [1-4]. Initially, IgG formulated for intramuscular injection produced a marked decrease in the prevalence of infections; however, the injections are painful, the amount of IgG that can be given is limited, and anaphylactic reactions are relatively common [5].

The introduction of preparations that can be safely infused intravenously has overcome these problems. Such preparations are well tolerated and effective in most patients and adverse reactions are so infrequent that self-administration of intravenous immune globulin (IVIG) at home is a safe and acceptable form of therapy [6-9].

INDICATIONS FOR IMMUNE GLOBULIN THERAPY

The clearest indication for immune globulin replacement therapy is antibody deficiency [10]. Such deficiencies range from virtually complete absence of all major immunoglobulin classes to more selective disorders, but not all require treatment since they vary in their clinical severity. The most common forms of primary antibody deficiency are common variable immunodeficiency [11] and X-linked hypogammaglobulinaemia [12]. However, patients with IgG subclass deficiencies and specific antibody defects are increasingly recognized [13]. It must be stressed that impaired antibody production, following test immunization if necessary, and not a somewhat low level of an

immunoglobulin isotype or subclass, is the key indication for replacement therapy. Consequently, patients with primary immunodeficiency diseases other than exclusively antibody deficiency may benefit: these include disorders such as severe combined immunodeficiency, Wiskott-Aldrich syndrome and ataxia telangiectasia [10].

The availability of immune globulin replacement therapy has greatly reduced the morbidity due to bacterial infections associated with major forms of antibody deficiency [3,14]. This has made early identification of all patients with primary antibody deficiency especially important. Unfortunately, early diagnosis is the exception rather than the rule [15,16]: in the North West of England the average diagnostic delay in primary antibody deficiency was 2.5 years in children and 5.5 years in adults [16], illustrating the poor awareness of this condition. One reason for the lack of awareness, especially in adults, is the widespread but erroneous belief that all forms of primary antibody deficiency present in childhood, whereas 95% of patients with common variable immunodeficiency present after the age of 6 years [11].

IMMUNOGLOBULIN REPLACEMENT

Immunoglobulin replacement therapy can be given via intramuscular, subcutaneous or intravenous routes. Preparations intended for intramuscular or subcutaneous routes must not be given intravenously.

Intramuscular immune globulin

Intramuscular immune globulin (IMIG) has been available for more than 40 years but has now been largely superseded by IVIG. IMIG preparations do not transmit virus infections,

Correspondence: Dr M. Haeney, Hope Hospital, University of Manchester School of Medicine, Salford, Manchester M6 8HD, UK.

such as hepatitis B, hepatitis C or human immunodeficiency virus (HIV), but the injections are painful, it is difficult to maintain serum IgG levels above 2 g/l and the risk of a severe adverse reaction is significant: up to 20% of patients have an anaphylactoid reaction at some time [5].

Early studies on IMIG by the Medical Research Council demonstrated that the dose given influenced the frequency of infections: patients receiving 50 mg/kg/week developed fewer infections than those treated with the standard dose of 25 mg/kg/week [5].

Subcutaneous immune globulin

Subcutaneous immune globulin infusions have been used in both adults and children. A multi-centre European study to compare the efficacy of subcutaneous infusions with IVIG in adults is about to start, although Gardulf *et al.* [17] have already shown that subcutaneous immune globulin can be administered safely and rapidly.

Intravenous immune globulin

IVIG is the route of choice for most patients with antibody deficiency. At least 17 different preparations have been approved for use by various international regulatory bodies. All are well tolerated and effective, but show individual differences in immunoglobulin subclass distribution and antibody content [18,19].

INTRAVENOUS IMMUNE GLOBULIN THERAPY

World Health Organization criteria

Nearly all IVIG preparations are isolated initially from normal plasma by the Cohn alcohol fractionation method or a modification of it. The World Health Organization [20] established the following production criteria: each lot should be derived from plasma pooled from at least 1000 donors; it should contain at least 90% intact IgG, with the subclasses present in normal ratios; its IgG molecules should maintain biological activity, such as complement fixation; it should be free of prekallikrein activator, kinins, plasmin and preservatives; and it should be free of infectious agents.

In practice, all plasma donations are now screened for hepatitis B surface antigen, and antibodies to HIV and hepatitis C. Commercial lots are produced from plasma pooled from 3000–6000 donors and so contain a broad spectrum of antibodies. Each pool contains adequate titres of antibodies to common antigens, such as tetanus and measles, but there is no standardization of titres of antibodies to other important organisms such as *Streptococcus pneumoniae* or *Haemophilus influenzae*.

Efficacy

The major goal of IVIG therapy is the effective prevention of repeated lung and sinus infections. Few clinical trials have been performed to compare one type of IVIG preparation with another under equivalent conditions, and published studies have been of relatively short duration. The absence of comparison groups has made cross-over studies a common alternative but, unfortunately, many studies have had flaws in design [21].

The efficacy of IVIG was first studied in a cross-over trial [22] comparing the standard intramuscular dose (100 mg/kg/month) with the same dose of an intravenous preparation, and

followed by studies in which standard intramuscular treatment was compared with progressively larger doses (150–600 mg/kg/month) of IVIG [23–25]. These studies established that IVIG was superior to IMIG. The efficacy of high-dose (600 mg/kg) versus low-dose (200 mg/kg) replacement regimens was clear when comparing subjective criteria, X-rays, pulmonary function or rates of major or minor infections, and maintenance of a trough serum IgG level greater than an arbitrary level of 5 g/l appeared to be of clinical benefit [14].

The efficacy of IVIG in IgG subclass deficiencies is more debatable [13]. For significant IgG1 and/or IgG2 deficiency, coupled with distinct antibody deficits, the use of IVIG is justified. For IgG3 and IgG4 deficiency, the data are less clear-cut [13] because no placebo-controlled trials of therapy in symptomatic children or adults have been published.

Dosage

The optimal dose of IgG for antibody replacement has not been studied prospectively, although comparisons of 100 versus 250 mg/kg/month [26], 150 versus 500 mg/kg/month [27], or 200 versus 600 mg/kg/month [14] all reported improved symptom scores at the higher doses, with much higher trough serum IgG levels. Although these studies were not performed blind, the overall consensus is that high-dose IVIG is clearly superior to low-dose IVIG [4,14,28].

The dose of IVIG needed to keep a patient symptom-free depends on the severity of the antibody defect and the catabolic rate of infused IVIG. Post-infusion serum IgG levels increase by about 2–2.5 g/l for each 100 mg/kg infused. Most investigators aim to maintain trough IgG levels above 5.0 g/l and this is achieved in most patients by the administration of about 0.4 g/kg/month, usually at 2–3 weekly intervals [4]. Adjustment of both the dose and the infusion interval is empirical.

Metabolism of IVIG

Elimination of radiolabelled IgG depends on the serum concentration. This was shown in studies in which large quantities of IgG were infused into antibody-deficient patients [29]. About half the IgG is redistributed to the extravascular compartment during the first 3–5 days after intravenous infusion.

In normal individuals, the half-life of IgG is 18–23 days but shows subclass variation: IgG1, IgG2 and IgG4 all have half-lives close to this range but the half-life of IgG3 is shorter (7–9 days) [29]. The half-life of serum IgG is variable in patients with antibody deficiency, but most IVIG preparations show half-lives of 30–40 days for IgG, IgG1, IgG2 and IgG4, and 20–24 days for IgG3 [30,31].

Infusion rates

Adverse reactions are common in antibody-deficient patients during the first few infusions; these should be given especially slowly under medical supervision [4]. Although newer IVIG preparations are tolerated much better than first-generation preparations, manufacturers have been cautious in recommending a corresponding increase in standard infusion rates. These rates are 0.01–0.02 ml/kg/min initially, with progressive increases of up to 0.1 ml/kg/min. This results in a maximal rate of 150–300 mg/kg/h. However, carefully selected patients can tolerate very rapid infusion rates [32]. This has the advantage of lessening the duration of hospital attendance for treatment.

Adverse reactions: non-anaphylactic

Adverse reactions may be mild, moderate or severe [4,33]. Mild reactions usually begin within 30 min of the start of the infusion and are characterized by back pain, flushing, chills and myalgia. Mild reactions rarely require the infusion to be stopped but the rate should be slowed until symptoms have subsided. Some investigators advocate pretreatment prophylaxis with aspirin, antihistamines or hydrocortisone but others feel that reactions should not be masked until alternative reasons for such reactions have been excluded. Moderate reactions, such as bronchospasm, wheezing, vomiting, or progressing 'mild' symptoms unresponsive to slowing the infusion, require the infusion to be stopped and appropriate emergency treatment instituted. Severe, anaphylactoid reactions are extremely rare with the present generation of IVIG preparations [1,2,4].

Some patients get delayed symptoms, particularly fatigue and headaches, within 24 h following an infusion. These are usually mild but can last for several hours.

Non-anaphylactoid reactions are usually rate-related and seen most often in newly treated patients or those with active infections. The frequency of reaction falls once infections have been controlled with antibiotics and regular IVIG therapy.

Adverse reactions: anaphylactic

True anaphylactic reactions to IVIG are rare. Signs and symptoms begin seconds to minutes after starting the infusion and typically consist of flushing, facial swelling, dyspnea and hypotension. Such reactions are most commonly due to antibodies to IgA [34] in patients with absolute selective IgA deficiency with or without IgG subclass defects, although IgA antibodies can occur in patients with common variable immunodeficiency. These antibodies are usually of the IgG class [35], although IgM and IgE anti-IgA antibodies have also been reported [34]. Patients with anti-IgA antibodies can successfully and safely receive replacement therapy with those IVIG preparations free (or virtually so) of trace IgA. It should also be remembered that apparent anaphylactic reactions may be self-induced [36].

Immunomodulation

Although IVIG has proved remarkably safe when given to large numbers of antibody-deficient individuals, its poorly understood immunomodulatory properties—a major theme of this symposium—must be borne in mind when considering treatment in patients with debatable indications.

Virus transmission

Fortunately, the cold-ethanol fractionation process substantially reduces the amount of hepatitis B virus present in plasma products and inactivates HIV. Experiments in which donor plasma was spiked with HIV-1 showed that the fractionation process reduced the level of HIV-1 to 10^{-15} of the initial dose [37]. Consequently, there have been no reports of HIV transmission via IVIG even though batches of IVIG were unintentionally prepared from plasma of HIV-infected donors in the early 1980s.

In contrast, several preparations have been associated with major and minor outbreaks of severe, non-A, non-B hepatitis; transmission was related to particular batches of IVIG [38–41]. Current manufacturing processes are on the margin of safety as

regards inactivation of non-A, non-B viruses, including hepatitis C, so transmission was probably due to the size of the inoculum. All manufacturers now test all donations for hepatitis C antibodies, as well as for hepatitis B surface antigen and HIV antibodies, and some IVIG products include a heat treatment or detergent solvent step in the manufacturing process specifically to inactivate viruses. Until these steps are shown to prevent hepatitis C infection, potential transmission of this and other unknown viral agents [42] remains a small but definite risk of IVIG therapy.

MONITORING*Monitoring IVIG therapy*

The benefits of IVIG therapy can take up to 4–6 months to become apparent, but once a steady state is reached, serum IgG is regularly checked prior to infusion to ensure that target levels for trough serum IgG (about 5–6 g/l) are being maintained or exceeded. In children, it is important to ensure that the dose is adjusted as they grow.

Monitoring liver function

Liver function, especially serum transaminase levels, should be measured regularly (every 3 months or so) to exclude sub-clinical, passively transmitted hepatitis [4]. It has been argued that serum transaminases should be measured at every IVIG infusion in order both to detect a transmission event and to be able to pinpoint the batch of IVIG responsible, so permitting its recall [43]. Batch numbers of preparations infused into individuals must be recorded in the patient notes.

Monitoring infections

A structured monitoring programme is advisable when administering IVIG. Personalized, patient-held, symptom diaries can be used to record the number, duration, site and severity of all infections, all antibiotic usage and any other relevant clinical information.

Monitoring disease progression

Chronic lung disease is the most common cause of death [3] and regular expert review of pulmonary function and structure is an essential component of the long-term management, and crucially important in any studies of efficacy of IVIG therapy. Even with optional antibody replacement therapy, chest damage may progress insidiously unless full ancillary chest treatment is instituted.

HOME THERAPY

The life-long requirement for frequent IVIG infusions is a major inconvenience to the patient with antibody deficiency. Self-infusion of IVIG in the patient's home is a realistic alternative to hospitalization [6–9]. In the UK, guidelines for home immune globulin therapy have been approved by professional medical bodies and by the Department of Health but patients must be trained formally in a recognized centre [4]. Up to July 1993, 248 patients had been trained and registered on home therapy in the UK (V. M. Brennan and H. M. Chapel, personal communication).

The selection of patients is important: they must have received 4–6 months of IVIG therapy without adverse effects;

they must be well motivated; and they must have a parent, partner or caregiver to help them. The patient or helper has to be able to reconstitute the material, perform venepuncture (using a butterfly needle), control the rate, and recognize and treat any adverse reactions.

Self-infusion at home is much more convenient for the patient who avoids travel to and from hospital, as well as time off school or work. The greater involvement of patients in their treatment increases their understanding of the condition, and improves their self-esteem and confidence. In the North West Region of England, over 85% of antibody-deficient patients are now on home therapy and express a high level of patient satisfaction with the programme. Home therapy is also safe: of 50 patients who have received 1480 infusions among them, none has had a serious reaction, and there have been only one moderate and 22 minor reactions (1.5%).

Home therapy is also cost-effective. The average contract price of the different preparations available in the UK ranges from £10–12/g, although there are significant price variations world-wide. Thus, the annual cost of IVIG at a dose of 0.4 g/kg/month is about £4500 for a 70 kg adult and about £650 for a 10 kg infant. Home therapy offers a saving in the added costs of out-patient hospitalization: for a typical patient the saving is about £800/year in the UK [8], and about \$2400–3600/year in the USA [7,9].

REFERENCES

- Buckley RH, Schiff RI. The use of intravenous immune globulin in immunodeficiency diseases. *N Engl J Med* 1991; **325**:110–6.
- Cunningham-Rundles C. Established and projected treatments in common variable immunodeficiency, pp 727–9. In: Sneller MC, Moderator. New insights into common variable immunodeficiency. *Ann Intern Med* 1993; **118**:720–30.
- Hermaszewski RA, Webster ADB. Primary hypogammaglobulinaemia: a survey of clinical manifestations and complications. *Quart J Med* 1993; **86**:31–42.
- Chapel HM, Consensus Panel for the Diagnosis and Management of Primary Antibody Deficiencies. Consensus on diagnosis and management of primary antibody deficiencies. *Br Med J* 1994; **308**:581–5.
- Hill LE, Mollison PL. Hypogammaglobulinaemia in the United Kingdom. 13. Conclusions. Medical Research Council Special Report Series (Lond) 1971; **310**:124–7.
- Ashida ER, Saxon A. Home intravenous immunoglobulin therapy by self-administration. *J Clin Immunol* 1986; **6**:306–9.
- Ochs HD, Lee ML, Fischer SH *et al.* Self-infusion of intravenous immunoglobulin by immunodeficient patients at home. *J Infect Dis* 1987; **156**:652–4.
- Chapel HM, Brennan VM, Delson E. Immunoglobulin replacement therapy by self-infusion at home. *Clin Exp Immunol* 1988; **73**:160–2.
- Kobayashi RH, Kobayashi ALD, Lee N, Fischer S, Ochs HD. The home administration of IVIG in children with primary immunodeficiency. In: Imbach P, ed. Immunotherapy with intravenous immunoglobulins. London: Academic Press, 1991:47–54.
- WHO Scientific Group. Primary immunodeficiency diseases. *Immunodeficiency Rev* 1992; **3**:195–236.
- Cunningham-Rundles C. Clinical and immunologic analysis of 103 patients with common variable immunodeficiency. *J Clin Immunol* 1989; **9**:22–33.
- Lederman HM, Winkelstein JA. X-linked agammaglobulinaemia: an analysis of 96 patients. *Medicine* 1985; **64**:145–56.
- Jefferis R, Kumararatne DS. Selective IgG subclass deficiency: quantification and clinical relevance. *Clin Exp Immunol* 1990; **81**:357–67.
- Roifman CM, Levison H, Gelfand EW. High-dose versus low-dose intravenous immunoglobulin in hypogammaglobulinaemia and chronic lung disease. *Lancet* 1987; **i**:1075–7.
- Bjorkander J, Bake B, Hanson LA. Primary hypogammaglobulinaemia: impaired lung function and body growth and delayed diagnosis and inadequate treatment. *Eur J Resp Dis* 1984; **65**:529–36.
- Blore J, Haeney M. Primary antibody deficiency and diagnostic delay. *Br Med J* 1989; **298**:516–7.
- Gardulf A, Hammarstrom L, Smith CIE. Home treatment of hypogammaglobulinaemia with subcutaneous gammaglobulin by rapid infusion. *Lancet* 1991; **338**:162–6.
- Romer J, Morgenthaler J-J, Scherz R, Skvaril F. Characterisation of various immunoglobulin preparations for intravenous application. I. Protein composition and antibody content. *Vox Sang* 1982; **42**:62–73.
- Lundblad JL, Londeree N, Mitra G. Characterisation of various intravenous immunoglobulin preparations. *J Infect* 1987; **15** (Suppl 1):3–12.
- IUIS/WHO Report. Appropriate uses of human immunoglobulin in clinical practice: memorandum from an IUIS/WHO meeting. *Bull World Health Organ* 1982; **60**:43–7.
- Williams PE, Todd AAM, Yap PL. IVIG therapy in primary and secondary immunodeficiency. In: Yap PL, ed. Clinical applications of intravenous immunoglobulin therapy. Edinburgh: Churchill Livingstone, 1992:63–92.
- Nolte MT, Pirofsky B, Ferritz GA, Golding B. Intravenous immunoglobulin therapy for antibody deficiency. *Clin Exp Immunol* 1979; **36**:237–43.
- Ammann AJ, Ashman RF, Buckley RH *et al.* Use of intravenous gamma-globulin in antibody immunodeficiency: results of a multicenter controlled trial. *Clin Immunol Immunopathol.* 1982; **22**:60–7.
- Cunningham-Rundles C, Siegal FP, Smithwick EM *et al.* Efficacy of intravenous gammaglobulin in primary humoral immunodeficiency disease. *Ann Intern Med* 1984; **101**:435–9.
- Roifman CM, Lederman HM, Lavis S, Stein LD, Levison H, Gelfand EW. Benefit of intravenous IgG replacement in hypogammaglobulinemic patients with chronic sinopulmonary disease. *Am J Med* 1985; **79**:171–4.
- Sorensen RU, Polmar SH. Efficacy and safety of high-dose intravenous immune globulin therapy for antibody deficiency syndromes. *Am J Med* 1984; **76** (Suppl 3A):83–90.
- Montanaro A, Pirofsky B. Prolonged interval high-dose intravenous immunoglobulin in patients with primary immunodeficiency states. *Am J Med* 1984; **76** (Suppl 3A):67–72.
- Bernatowska E, Madalinski K, Janowicz W *et al.* Results of a prospective controlled two-dose crossover study with intravenous immunoglobulin and comparison (retrospective) with plasma treatment. *Clin Immunol Immunopathol* 1987; **43**:153–62.
- Waldmann TA, Strober W. Metabolism of immunoglobulins. *Prog Allergy* 1969; **13**:1–110.
- Ochs HD, Morell A, Skvaril F *et al.* Survival of IgG subclasses following administration of intravenous gammaglobulin in patients with primary immunodeficiency diseases. In: Morell A, Nydegger UE, eds. Clinical use of intravenous immunoglobulins. London: Academic Press, 1986:77–85.
- Mankarious S, Lee M, Fischer S *et al.* The half-lives of IgG subclasses and specific antibodies in patients with primary immunodeficiency who are receiving intravenously administered immunoglobulin. *J Lab Clin Med* 1988; **112**:634–40.
- Schiff RI, Sedlak D, Buckley RH. Rapid infusion of Sandoglobulin in patients with primary disorders of humoral immunity. *J Allergy Clin Immunol* 1991; **88**:61–7.

- 33 Misbah S, Chapel H. Adverse effects of immunoglobulin therapy. *Drug Safety* 1993; 4:254–62.
- 34 Burks AW, Sampson HA, Buckley RH. Anaphylactic reactions following gammaglobulin administration in patients with hypogammaglobulinaemia: detection of IgE antibodies to IgA. *N Engl J Med* 1986; 314:560–4.
- 35 Bjorkander J, Hammarstrom L, Smith CIE, Buckley RH, Cunningham-Rundles C, Hanson LA. Immunoglobulin prophylaxis in patients with antibody deficiency syndromes and anti-IgA antibodies. *J Clin Immunol* 1987; 7:8–15.
- 36 Cochrane SC, Haeney MR. Self-induced 'buzz' achieved by rapid infusion of immunoglobulin. *Lancet* 1990; 336:123–4.
- 37 Stiehm ER. Human gamma globulins as therapeutic agents. *Adv Pediatr* 1988; 35:1–72.
- 38 Lever AML, Webster ADB, Brown D, Thomas HC. Non-A, non-B hepatitis occurring in agammaglobulinaemic patients after intravenous immunoglobulin. *Lancet* 1984; ii:1062–4.
- 39 Ochs HD, Fischer SH, Virant FS, Lee ML, Kingdon HS, Wedgwood RJ. Non-A, non-B hepatitis and intravenous immunoglobulin. *Lancet* 1985; i:404–5.
- 40 Weiland O, Mattsson L, Glaumann H. Non-A, non-B hepatitis after intravenous gammaglobulin. *Lancet* 1986; i:976–7.
- 41 Bjorkander J, Cunningham-Rundles C, Lundin P, Olsson R, Soderstrom R. Intravenous immunoglobulin prophylaxis causing liver damage in 16 of 77 patients with hypogammaglobulinaemia or IgG subclass deficiency. *Am J Med* 1988; 84:107–11.
- 42 Casteels-Van Daele M, Wijndaele L, Hunnink K, Gillis P. Intravenous immune globulin and acute aseptic meningitis. *N Engl J Med* 1990; 323:614–5.
- 43 Williams PE, Yap PL, Gillon J, Crawford RJ, Urbaniak SJ, Galea G. Transmission of non-A, non-B hepatitis by pH4 treated intravenous immunoglobulin. *Vox Sang* 1989; 57:15–8.